HIT

Harsco Track Technologies

Harsco

www.harscotrack.com

SERVICE BULLETIN
MAINTENANCE OF WAY EQUIPMENT

DATE: 10-3-2006 BULLETIN NO: 06-008

TITLE: FUEL TANK PLATFORM ISOLATION SERVICE GROUP

RATING: DIRECTIVE X| ALERT
(Action Is Required) (Potential Problem)
INFORMATION PRODUCT IMPROVEMENT
(Action Is Optional) (Enhance Product)

PRODUCT SERIES / MODEL: 6700S Tampers
SERIAL NO: Models 151950 thru 153310, 153356,153386 thru 153391 and 153394

SUMMARY: Several fuel tanks on the above machines are still experiencing cracks at the bend
radius on the sides of the tank. It has been determined that the mounting of the
platform to the edge of the tank is contributing undue stress to the tank and causing
fatigue. To mitigate this problem, a Service Group is now available to isolate the
tank from the side platform on the machine.

This Service Bulletin was preceded by Service Bulletin 01-021 that recommended
that all tanks are to be three point mounted. HTT recommends that this Fuel Tank
Isolation Service Group be ordered and installed, and used in conjunction with the
Fuel and Hydraulic Tank Service Group components listed in Service Bulletin
01-021.

OPERATIONAL IMPACT: To eliminate fuel tank failure due to platform mounting stress.

ACTION: Follow the Instructions in this Service Bulletin to install the Fuel Tank Platform
Isolation Service Group. Two holes must be drilled through the platform and battery
box cover to install the Service Group.

CONTACT:  To order the Fuel Tank Platform Isolation Service Group #2012443, contact the
Parts Department at the Ludington, MI. facility 231-843-3431. If you have any
technical questions or if we can be of any service, please contact Mark Krusniak at
the Ludington, MI. facility, 231-843-7415.

GO BACK | |  PAGE DOWN




PAGE 2 SERVICE BULLETIN NO. 06-008
SAFETY INFORMATION

n FOLLOWAPPLICABLE RAILROAD LOCKOUT - TAGOUT PROCEDURE TO
REMOVE MACHINE FROM ENERGY SOURCE. FAILURE TO COMPLY
COULD RESULT IN SEVERE BODILY INJURY.

#2012443 SERVICE GROUP INSTALLATION INSTRUCTIONS - See Drawing #2012443

1. Remove the existing mounting fasteners between the fuel tank and platform as shown.
Discard the mounting fasteners, they will not be re-used.

2. Locate the spacer tube (1) per the dimensions shown. Then drill two 1/2" diameter holes in
the platform and through the battery box cover as shown so the drilled holes line-up with the
spacer tube (1).

3. Install the spacer tube (1) between the platform and battery box cover as shown and secure
using two 3/8"-16 x 3-3/4" long hex cap screws (2), 3/8"-16 hex lock nuts (3) and 3/8" flat
washers (4).

4. Install the short spacer (5) and long spacer (6) between the platform and railing as shown and
secure using four 3/8"-16 x 1-1/2" long hex cap screws (7), 3/8" lock washers (8) and 3/8" flat
washers (4).

5. Inspect the mounting fasteners of the fuel tank to the frame. Only three fasteners are to be
used to secure the tank to the frame. If four fasteners are present, remove the outside
fastener from the rear side of the tank.

6. Inspect the mounting fasteners of the fuel tank and hydraulic tank to see if spacer washers
are installed between the tank mounting flanges and the frame. If spacer washers are not
present, it is recommended to order and install the spacer washers using longer cap screws
as stated in Service Bulletin 01-021.

GO BACK | |  PAGEUP |  PAGE DOWN




SERVICE BULLETIN NO. 06-008 PAGE 3
#2012443 SERVICE GROUP PARTS LIST - See Drawing #2012443

ITEM  PART NO DESCRIPTION QTY
1 2012444 Spacer-Tube ...... ... . . . . 1
2 250010-116 Screw - Hex Head Cap, 3/8-16"x 3-3/4" . .. ................ 2
3 153140-616 Lock Nut - Grade 5 Hex, 3/8"-16 ......................... 2
4 158024-4 Washer - Plain Wrought Iron, 3/8" . . . ..................... 6
5 2012445 Spacer-Short . ... e 1
6 2012446 SPACEr - LONG. . . ¢ ot 1
7  250010-107 Screw - Hex Head Cap, 3/8"-16 x 1-1/2" . .. ................ 4
8 150988-11 Washer - Regular Lock, 3/8" ... ...... ... ... ... . ...... 4
9 2012443-DWG Drawing/Billof Material. . .. .......... ... ... ... . ...... 1

© 2006 HARSCO TRACK TECHNOLOGIES, HARSCO CORPORATION

415 North Main Street 2401 Edmund Road, Box 20 200 South Jackson Road
Fairmont, MN Cayce-West Columbia, SC Ludington, Ml
56031-1837 29171-0020 49431
Tel: (507) 235-3361 Tel: (803) 822-9160 Tel: (231) 843-3431
Fax: (507) 235-7370 Fax: (803)822-7471 Fax: (231)843-1644

Printed In U.S.A.

GO BACK | |  PAGEUP |  PAGE DOWN




L=l]-"¢y¥ZL0T

seibojouyeny Jopy) eseiny

AIQOCgIay
3S¥3i3y B8Ly£0001S I
NoTSIAZY 7o sonwo

L1H

S390d3 WOL1108 11V NO
J3IGANIN FNVHA

S1709 ONIINNOW
WHO041V1d JAONTY

38N1 ¥3JIvVdS NI
S3T0H HIIM dnN 3NI1

0l ¥3A00 X089 Ad3LivE
HONOYHL ANV WdJ041V1d NI

- ‘NIW 06*°

ONIINNOA (£) 3I3dHL ATINO

3A0EY dVD
“““““““““““““““““ 8¢
"' ||||||||||||
; I
- "
y " "
| " " +
! |
1wl | |
_\ | J
|
| A,
,Am"""""""""""u"""""uuwummw""mmr""""""¢ui
|
|
|
"
|
aN3 SIHL
(1) 3No o onL |
301S ¥v3Y Wodd |
) (L) 3NO _
JAON3IY INIS3¥d !
3y () ¥N04 41 |
JAVYS OL MNVL N3LSVY4 Ol
¥39VdS T11VLSNI @3sn 38 0L 3V sliog !
|
|
|
|
|
|
|
|
|
|

S3T0H VId 0SS 'M3IN 11140

PAGE UP

GO BACK




	GO BACK 1: 
	PAGE UP 1: 
	PAGE DOWN 1: 


